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Appendix A

Transmitter Output Power
According to FCC Part 2.1046 &Part22.913
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FCC Test Report of E397Bu-501
FCC ID: QISE397BU-501

TESTING

Conducted Power of Transmitter
Table 1 Measurement Results

RF Output Power (Conducted)
TEST CONDITIONS Channel128(B) Channel192(M) Channel251(T)
824.2MHz 837.0MHz 848.8MHz
dBm dBm dBm
Thom ! Vinom Measured | Limit | Measured Limit Measured Limit
TM1 32.27 38.33 32.28 38.33 32.20 38.33
TM2 26.52 38.33 26.49 38.33 26.50 38.33
TEST CONDITIONS Channel4132(B) Channel4182(M) Channel4233(T)
826.4MHz 836.4MHz 846.6MHz
dBm dBm dBm

Toom ! Vion Measured Limit Measured Limit Measured Limit
T™3 22.21 38.33 22.24 38.33 22.28 38.33
Case1 22.26 38.33 22.33 38.33 22.27 38.33
Case2 22.21 38.33 22.31 38.33 22.26 38.33
T Case3 21.44 38.33 21.6 38.33 21.53 38.33
Case4 21.34 38.33 21.63 38.33 21.47 38.33
Case1 21.58 38.33 21.42 38.33 21.5 38.33
Case2 20.25 38.33 20.61 38.33 20.31 38.33
TM5 Case3 20.87 38.33 20.72 38.33 20.85 38.33
Case4 20.27 38.33 20.52 38.33 20.35 38.33
Caseb 21.54 38.33 21.94 38.33 21.52 38.33
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FCC Test Report of E397Bu-501

FCC ID: QISE397BU-501

TESTING

Effective Radiated Power of Transmitter (ERP)

Table 2 Substitution Results

ituti Substitution

Test | Freq. Meas. | Substitution | sGp | g pstitution | 2P'® Covel (ERP FCC

Level | Antenna : Loss | Level (ERP) | |imit | Result
Mode | [MHZz] Gain [dBd]

[dBm] Type [dB] [dBm]

[dBm] [dBm]
TM1 824.2 | 32.44 | Dipole Ant. | 35.81 -2.75 0.6 32.46 38.5 Pass
TM1 837.0 | 32.35 | Dipole Ant. | 35.81 -2.87 0.6 32.34 38.5 Pass
TM1 848.8 | 32.37 | Dipole Ant. | 35.84 -2.85 0.6 32.39 38.5 Pass
TM2 | 824.2 | 26.69 | Dipole Ant. | 30.03 -2.75 0.6 26.68 38.5 Pass
TM2 | 837.0 | 26.66 | Dipole Ant. | 30.14 -2.87 0.6 26.67 38.5 Pass
TM2 | 848.8 | 26.67 | Dipole Ant. | 30.14 -2.85 0.6 26.69 38.5 Pass
TM3 | 826.4 | 22.38 | Dipole Ant. | 25.62 -2.75 0.6 22.27 38.5 Pass
TM3 | 836.4 | 22.41 | Dipole Ant. | 25.93 -2.87 0.6 22.46 38.5 Pass
TM3 | 846.6 | 22.45 | Dipole Ant. | 25.83 -2.85 0.6 22.38 38.5 Pass
Note: a, For getting the ERP (Efficient Radiated Power) in substitution method, the following
formula should take to calculate it,
ERP [dBm] = SGP [dBm] — Cable Loss [dB] + Gain [dBd]
b, SGP=Signal Generator Level
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HUAWEl  FCC ID: QISE397BU-501 E

Appendix B

Modulation Characteristics
According to FCC Part 2.1047 & Part22 Subpart H
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HUAWEl FCC ID: QISE397BU-501 s Teme

1 Test Plot

1.1 Test Mode = TM 1

Channel 192 (GPRS/GSM)
@ GSMsso Modulation A N et
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TESTING

1.2 Test Mode =TM 2

@ GSMsso

Modulation
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HUAWE  FCC ID: QISE397BU-501 e

1.3 Test Mode =TM 3

Channel 4182 (WCDMA)
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Appendix C

Occupied Bandwidth
According to FCC Part 2.1049 & Part 22 Subpart H
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Huawel FCC ID: QISE397BU-501 L Al
Channel 128
@ * RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 6.3 dBm
Ref 35 dBm Att 30 dB SWT 115 ms 824.191987179 MHz
Offget 10J1 dB OBW245.1923074692 kHz
30 Temp [T (T g: AU
-4.41 aen|EM
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Huawel  FCC ID: QISE397BU-501

TM2:EDGE
Channel 128

@ “RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 19.41 dBm
Ref 35 dBm Att 30 dB SWT 115 ms 824.195192308 MHz
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HuAawel FCC ID: QISE397BU-501 P

TM3: WCDMA
Channel 4132

@ *RBW 50 kHz Marker 1 [T1 ]
*VBW 500 kHz 13.88 dBm

Ref 35 dBm Att 30 dB SWT 5 ms 826.367948718 MHz
Offget 10J1 dB OBW 4.134619385 MHz
30 TEMD TT OHWT

4.68 dBm “
824.332694308 MHz
20 Temp |2 [TL1 OHW]
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T 3
HuAwel FCC ID: QISE397BU-501 LN vesmme
Channel 192
@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 5.96 dBm
Ref 35 dBm Att 30 dB SWT 115 ms 836.980769231 MHz
Offget 1041 dB OBW246.794871795 kHz
[—30 Temp [L L TL Ofw]
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Huawel  FCC ID: QISE397BU-501

TM2:EDGE

Channel 192

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 18.66 dBm
Ref 35 dBm Att 30 dB SWT 115 ms 836.924679487 MHz
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T3
Huawel FCC ID: QISE397BU-501 TN veemne
Channel 4182
@ *RBW 50 kHz Marker 1 [T1 ]
*VBW 500 kHz 14.19 dBm
Ref 35 dBm Att 30 dB SWT 5 ms 836.736538462 MHz
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Report No: Confidential Information of HUAWEI. No Page7, Total10

SYBH(Z-RF)006112011-2002

Distribution without Permission



SUWD

"2 FCC Test Report of E397Bu-501 IScwRA
T3
Huawel FCC ID: QISE397BU-501 TN veemne
Channel 251
® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 6.96 dBm
Ref 35 dBm Att 30 dB SWT 115 ms 848.820833333 MHz
Offdet 1041 dB OBW246.794871795 kHz
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HuAwel FCC ID: QISE397BU-501 NS TG

TM2:EDGE
Channel 251

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 22.59 dBm

Ref 35 dBm Att 30 dB SWT 115 ms 848.740705128 MHz
offget 10J1 dB oBw248.782054282 kHz
[~30 TSmp [L [T OFWT
1 1.79 aen|EM
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20 Temp [2 [T1 OHW]
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Huawel FCC ID: QISE397BU-501 L Al
Channel 4233
@ *RBW 50 kHz Marker 1 [T1 ]
*VBW 500 kHz 13.85 dBm
Ref 35 dBm Att 30 dB SWT 5 ms 845.237820513 MHz
Offdet 1041 dB OBW 4.166664667 MHz
=30 ST P T [ OUQW |
4.48 aenm|EN
844.516664667 MHz
20 R Temp |2 [T1 OHW]
m 4.52 dBm
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Center 846.6 MHz 1 MHz/ Span 10 MHz
END
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Appendix D

Band Edges Compliance
According to FCC Part 2.1051 & Part 22 Subpart H
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HUAWE  FCC ID: QISE397BU-501 ST

), \\‘

TM1:GPRS/GSM
Left Edge
Channel 128

\% *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -34.55 dBm

Ref 35 dBm Att 50 dB SWT 225 ms 824.000000000 MHz

Offget 1041 dB

[—30

LVL
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———]
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Huawel FCC ID: QISE397BU-501 e
Right Edge
Channel 251
\% * RBW 3 kHz Marker 1 [T1 ]
* VBW 10 kHz -32.86 dBm
Ref 35 dBm Att 50 dB SWT 225 ms 849.020000000 MHz
Offjfet 1041 dB
[—30
| 2 |
n x5
—10
-0 fm\
[ D1 -13 Bm l ‘
Pl
3DB

!

\

[--60

Start 848 MHz

200 kHz/

Stop 850 MHz
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Huawel FCC ID: QISE397BU-501 e
Left Edge
Channel 128
@ * RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -22.44 dBm
Ref 35 dBm Att 50 dB SWT 225 ms 823.975000000 MHz
Offdet 1041 dB
[—30
|==
un x|
|, \‘W
" D1 -13 Bm } 1
--20 o } k\ 3DB
—-30 ﬁku
F-40 1{{
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Start 823 MHz

200 kHz/

Stop 825 MHz
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HUAWE FCC ID: QISE397BU-501 NS v
Right Edge
Channel 251
@ * RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -19.51 dBm
Ref 35 dBm Att 50 dB SWT 225 ms 849.010000000 MHz
Offjdet 10J1 dB
[—30
|

B - [-20
= [

10

-0 [.i“ *ﬁﬂ‘

" D1 -13 Bm J \{

[ |

20 \z 3DB
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HUAWE FCC ID: QISE397BU-501 TS e

TM3: WCDMA
Left Edge
Channel 4132

@ *RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -19.99 dBm

Ref 35 dBm Att 50 dB SWT 2.5 ms 823.980000000 MHz

Offdet 1041 dB

-30

s

L WMM

LVL

F-10
D1 -13 Bm f

-30

Start 823 MHz 200 kHz/ Stop 825 MHz
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Huawel FCC ID: QISE397BU-501 L Al
Right Edge
Channel 4233
@ * RBW 50 kHz Marker 1 [T1 ]
* VBW 200 kHz -23.93 dBm
Ref 35 dBm Att 50 dB SWT 2.5 ms 849.020000000 MHz
Offdet 1041 dB
[—30
[ 2|

. <20
ua x|

s x[\tu.:._‘._.:

[ D1 -13 Bm “

F-20 \

[—-30

[--40

[--50
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Start 848 MHz 200 kHz/ Stop 850 MHz
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Appendix E

Spurious Emission at Antenna

Terminal
According to FCC Part 2.1051 & Part 22 Subpart H
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HUAWE FCC ID: QISE397BU-501 TS e

Ref

35 dBm

TM1:GPRS/GSM
Channel 128

*RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -34.38 dBm
Att 55 dB SWT 145 ms 9.000000000 kHz

Off

9 dB

30

20
unxa

LVL

10

F-10

-20

-30

[-40

-50

[~-60

D1 -13

3DB

Start 9 kHz

14.1 kHz/ Stop 150 kHz
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HUAWEl FCC ID: QISE397BU-501 7

*RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -29.87 dBm

Att 55 dB SWT 300 ms 197.836538462 kHz

[—30

10

D1 -13

Start 150 kHz

2.985 MHz/ Stop 30 MHz

LVL
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HUAWEl FCC ID: QISE397BU-501 o e

@ *RBW 100 kHz Marker 1 [Tl ]
*VBW 300 kHz 13.41 dBm

Ref 35 dBm Att 50 dB SWT 100 ms 825.897435897 MHz

Offdet 1041 dB

[—30
1 Pl gElY
x| !
v
LVL
10
-0
~-10
D1 -13 Bm
~-20 3DB

Lo L
id&uww TFE

Start 30 MHz 97 MHz/ Stop 1 GHz
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Huawel FCC ID: QISE397BU-501 %’4:/,.//f,?\\e‘°‘ TESTING

g

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -17.49 dBm

Ref 35 dBm Att 50 dB SWT 70 ms 2.732371795 GHz

Offget 10J4 dB

30

20

LVL

-10

D1 —113 Bm

R it TR S B

-30

[-50
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Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
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Channel 192

@ *RBW 1 kHz Marker 1 [Tl ]
*VBW 10 kHz -34.38 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 10.355769231 kHz
Offget 9.9 dB
—30
|
20
in xa |
LVL
10
[0
~-10
D1 -13 Bm
20 3DB
| Y
--50
[~-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
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Huawel  FCC ID: QISE397BU-501

*RBW 10 kHz Marker 1

* VBW 30 kHz

[T1 ]

-28.51 dBm

Ref 35 dBm Att 55 dB SWT 300 ms 150.000000000 kHz
Offdet 9 dB
30
1 e gElY
LVL
10
-0
F-10
D1 -13 Bm
--20 3DB

B
y

F-40

[~-50

[~-60

iy,

Start 150 kHz

2.985 MHz/

Stop 30 MHz

Report No:

SYBH(Z-RF)006112011-2002

Confidential Information of Huawei. No
Distribution without Permission

Page7, Total37



"2 FCC Test Report of E397Bu-501 ;ﬁ?

HUAWEl FCC ID: QISE397BU-501 o e

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 13.60 dBm

Ref 35 dBm Att 50 dB SWT 100 ms 838.333333333 MHz

Offdet 1041 dB

30
SR 20
pa x| !
v
LVL
10
o
--10
D1 -13 {iBm
20 3DB

Start 30 MHz 97 MHz/ Stop 1 GHz
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HUAWEl FCC ID: QISE397BU-501 o e

@ *RBW 1 MHz Marker 1 [Tl ]
* VBW 3 MHz -17.67 dBm
Ref 35 dBm Att 50 dB SWT 70 ms 2.713541667 GHz
Offdet 10J4 dB
—30
|
20
ia xa
LVL
—10
[~ 0
~-10
D1 -13 Bm
1
[~-30
[--40
[--50
[--60
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
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HUAWE FCC ID: QISE397BU-501 NS v
Channel 251
@ *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -34.38 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 9.000000000 kHz
Offdet 9 dB
[—30
|
20
un x|
10
-0
[~-10
D1 -13 Bm
—_20 3DB
L——BO
| . Oy P | f I3 X I
N AT TCE e o SRt
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Start 9 kHz 14.1 kHz/ Stop 150 kHz
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@ *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -29.32 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 150.000000000 kHz
offdet 9.4 dB
30
20
LVL
10
[—0
--10
D1 -13 ¢Bm
--20 3DB

[~-50

-60

Start 150 kHz

2.985 MHz/ Stop 30 MHz
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"2 FCC Test Report of E397Bu-501 ;ﬁ?

HUAWEl FCC ID: QISE397BU-501 Y e

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 13.87 dBm

Ref 35 dBm Att 50 dB SWT 100 ms 849.214743590 MHz

Offget 1041 dB

—30
1 PK] —20
puaxs) =
LVL
—10
—0
--10
D1 -13 ¢Bm
20 3DB
Pratpadetees]

Start 30 MHz 97 MHz/ Stop 1 GHz
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g@ FCC Test Report of E397Bu-501 ac-MRA
Huawel FCC ID: QISE397BU-501 %’4:/,.//f,?\\e‘°‘ TESTING

g

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -17.56 dBm

Ref 35 dBm Att 50 dB SWT 70 ms 2.751201923 GHz
Offdet 10J4 dB
—30
|
1 PKj gl
on xca |
LVL
[—10
—0
-10
D1 =13 Bm
1
|, : : ;
s - Ad omt I .
[~-30
[--40
[--50
[--60
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
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"2 FCC Test Report of E397Bu-501 flac-mRrA
HUAWE FCC ID: QISE397BU-501 NS v
Channel 128
@ *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -34.38 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 10.807692308 kHz
Offdet 9.9 dB
—30
|

20
ia xa |

10

-0

~-10

D1 -13 Bm

20 3DB

_f30

[0 %M’{?&ﬂw et

~-50

[~-60

Start 9 kHz 14.1 kHz/ Stop 150 kHz
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"2 FCC Test Report of E397Bu-501 ;ﬁg@

HuAwel FCC ID: QISE397BU-501 s

@ *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -30.52 dBm

Ref 35 dBm Att 55 dB SWT 300 ms 150.000000000 kHz

Offdet 9. dB

30

20

LVL

-10

D1 -13 Bm

-20

3DB

-30

--50

[~-60

Start 150 kHz 2.985 MHz/ Stop 30 MHz
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"2 FCC Test Report of E397Bu-501 ;ﬁ?

HUAWEl FCC ID: QISE397BU-501 o e

@ *RBW 100 kHz Marker 1 [Tl ]
*VBW 300 kHz 27.57 dBm

Ref 35 dBm Att 50 dB SWT 100 ms 825.897435897 MHz

Offdet 1041 dB
1

30 =
=
20
o x|
LvL
10
o
-10
D1 -13 Bm
--20 3DB

Start 30 MHz 97 MHz/ Stop 1 GHz
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g@ FCC Test Report of E397Bu-501 ac-MRA
HUAWEI FCC ID: QISE397BU-501 AN vesmme

g

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -16.86 dBm

Ref 35 dBm Att 50 dB SWT 70 ms 2.581730769 GHz
Offget 1044 dB
—30
| 2|
20
oa x|
LVL
—10
[~ 0
--10
D11-13 Bm
\ 4
20 kﬁ‘.\J IJI T | S a3 I
i MWAMMWW&WW 308
--30
[--40
[--50
[--60
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
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g@ FCC Test Report of E397Bu-501 SR

RN
o\ Yey,

N

g

HUAWEl FCC ID: QISE397BU-501 o e

Ref

35 dBm

Channel 192

*RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -32.12 dBm
Att 55 dB SWT 145 ms 9.000000000 kHz

Ooff

9 dB

30

20
un x|

LVL

10

[~-10

F-20

--30

-50

-60

D1 -13

3DB

o« et fi =

Start 9 kHz

14.1 kHz/ Stop 150 kHz
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"2 FCC Test Report of E397Bu-501 flac-mRrA
Huawel FCC ID: QISE397BU-501 P

*RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -28.90 dBm
Att 55 dB SWT 300 ms 150.000000000 kHz

[—30

LVL

10

-10

D1 -13

F-50

[~-60

Start 150 kHz

2.985 MHz/ Stop 30 MHz
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"2 FCC Test Report of E397Bu-501 ;ﬁ?

HUAWEl FCC ID: QISE397BU-501 o e

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 28.98 dBm

Ref 35 dBm Att 50 dB SWT 100 ms 838.333333333 MHz

Offdet 1041 dB 1

[—30

[-20

LVL

10

F-10

D1 -13 Bm

F-20

i I‘M

i
|

F-40

-50

-60

Start 30 MHz 97 MHz/ Stop 1 GHz
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"2 FCC Test Report of E397Bu-501 flac-mRrA
Huawel FCC ID: QISE397BU-501 P

® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -16.86 dBm
Ref 35 dBm Att 50 dB SWT 70 ms 2.864182692 GHz
Offget 10J4 dB
[—30
| |
-20
o2 x|
LVL
10
0
—-10
D1 -13 {Bm
L, %wn’li‘ T A U BT S T AT 3DB
[—--30
[—-40
[—-50
--60
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
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"2 FCC Test Report of E397Bu-501 flac-mRrA
Huawel FCC ID: QISE397BU-501 L Al
Channel 251
@ * RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -33.31 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 10.807692308 kHz
Offget 9 dB
[—30
| 2
1 PK] —20
o]
—10
[~ 0
F-10
D1 -13 Bm
-_20 3DB
=30
A\ 4
T&M L x ca K
eyttt T T T
[--50
--60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
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g@ FCC Test Report of E397Bu-501
Huawel  FCC ID: QISE397BU-501

@ *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -30.16 dBm
Ref 35 dBm aAtt 55 dB SWT 300 ms 197.836538462 kHz
offdet 9.4 aB
30
20
LVL
10
o
- 10
D1 -13 ¢Bm
20 3DB

Start 150 kHz 2.985 MHz/ Stop 30 MHz
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"2 FCC Test Report of E397Bu-501 ;ﬁ?

HUAWEl FCC ID: QISE397BU-501 o e

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 28.40 dBm

Ref 35 dBm Att 50 dB SWT 100 ms 849.214743590 MHz

Offdet 1041 dB

[—30
L2
R3S |20
x|
LVL
10
-0
F-10
D1 -13 Bm
--20 3DB

Start 30 MHz 97 MHz/ Stop 1 GHz
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g@ FCC Test Report of E397Bu-501 oA
HUAWE FCC ID: QISE397BU-501 =
@ *RBW 1 MHz Marker 1 [Tl ]
* VBW 3 MHz -17.44 dBm
Ref 35 dBm Att 50 dB SWT 70 ms 2.883012821 GHz
Offdet 10J4 dB
[—30
|
20
ia xa |
LVL
10
[~ 0
~-10
D1 7&3 Bm
v
WMWWW |t e BT T e o B
[~-30
[--40
--50
[--60
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
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"2 FCC Test Report of E397Bu-501 flac-mRrA
HUAWE FCC ID: QISE397BU-501 NS v
Channel 4132
\% *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -35.95 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 9.225961538 kHz
Offdet 9. dB
[—30
|

1 PK] [—20
in s |

10

-0

[--10

D1 -13 Bm

20 3DB

~-30

i

4

Al . I

R Ca e S YA

[~-50

[~-60

Start 9 kHz 14.1 kHz/ Stop 150 kHz
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&u FCC Test Report of E397Bu-501

- - %é 5
Huawel FCC ID: QISE397BU-501 P

@ *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -31.02 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 150.000000000 kHz
Offjdet 9.9 dB
30
20
LVL
10
o
--10
D1 -13 Bm
20 3DB

Start 150 kHz

2.985 MHz/ Stop 30 MHz
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SYBH(Z-RF)006112011-2002
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g@ FCC Test Report of E397Bu-501
Huawel  FCC ID: QISE397BU-501

&

*RBW 100 kHz Marker 1

* VBW 300 kHz

[T1 ]
16.00 dBm

Ref 35 dBm Att 50 dB SWT 100 ms 825.897435897 MHz
Offjdet 10J1 dB
[—30
20 T
uaxs] )
LVL
10
o
~-10
D1 -13 Bm
--20 3DB

F-40

F-50

[~-60

e I

e

Start 30 MHz

97 MHz/

Stop 1 GHz
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g@ FCC Test Report of E397Bu-501
Huawel  FCC ID: QISE397BU-501

&

Ref

35 dBm

*RBW 1 MHz Marker 1

* VBW 3 MHz

Att 50 dB SWT 70 ms

[T1 ]
-17.49 dBm

2.732371795 GHz

Off

4

dB

30

20
un e |

LVL

10

F-10

F-30

F-40

-50

[-60

ey

It
(O | AT S Ny S e T AT

Start 1 GHz

1.175 GHz/

Stop 12.75 GHz
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"2 FCC Test Report of E397Bu-501 flac-mRrA
HUAWE FCC ID: QISE397BU-501 NS v
Channel 4182
@ *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -33.48 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 9.451923077 kHz
Offget 9.9 dB
[—30
|
20
ia xa |
10
[~ 0
F-10
D1 -13 Bm
- 20 3DB
[t-30
B Rt e T S S R S S e
N\
[~-50
[--60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
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"2 FCC Test Report of E397Bu-501 ;ﬁ?

HUAWEl FCC ID: QISE397BU-501 o e

® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -28.22 dBm

Ref 35 dBm Att 55 dB SWT 300 ms 197.836538462 kHz

Offget 9.9 dB

[—30
L2
[-20
ua x|
LVL
10
-0
[~-10
D1 -13 Bm
20 3DB

Start 150 kHz 2.985 MHz/ Stop 30 MHz
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"2 FCC Test Report of E397Bu-501 ;ﬁ?

HUAWEl FCC ID: QISE397BU-501 o e

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 16.02 dBm

Ref 35 dBm Att 50 dB SWT 100 ms 836.778846154 MHz

Offget 1041 dB

30

20 T
in e

LVL

10

—-10

D1 -13 Bm

F-20

F-40

-50

-60

Start 30 MHz 97 MHz/ Stop 1 GHz
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g@ FCC Test Report of E397Bu-501
Huawel  FCC ID: QISE397BU-501

@

Ref

35 dBm

*RBW 1 MHz Marker 1

* VBW 3 MHz

[T1 ]

-17.64 dBm

Att 50 dB SWT 70 ms 2.657051282 GHz

Off

4

dB

30

20
un e |

LVL

10

-10

-30

F-40

[~-50

-60

D1 -13

Start 1 GHz

1.175 GHz/ Stop 12.75 GHz
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"2 FCC Test Report of E397Bu-501 flac-mRrA
HUAWE FCC ID: QISE397BU-501 NS v
Channel 4233
@ *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -34.19 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 12.615384615 kHz
Offgdet 9.9 dB
[—30
|
20
in xa
10
[0
~-10
D1 -13 Bm
20 3DB
-
v
—-40 Ly
w@wmmu Vi
--50
[~-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
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&u FCC Test Report of E397Bu-501

- - ac-wRA
HUAWEl FCC ID: QISE397BU-501 7

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -30.22 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 150.000000000 kHz
Offjdet 9.9 dB
30
20
LVL
10
o
--10
D1 -13 ¢iBm
~-20 3DB

-50

[--60

Start 150 kHz

2.985 MHz/ Stop 30 MHz
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"2 FCC Test Report of E397Bu-501 ;ﬁ?

HUAWEl FCC ID: QISE397BU-501 o e

@ *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 16.38 dBm

Ref 35 dBm Att 50 dB SWT 100 ms 846.105769231 MHz

Offdet 1041 dB

30
| 2]
20 *
uax] ¥
LVL
10
-0
-10
D1 -13 {Bm

Start 30 MHz 97 MHz/ Stop 1 GHz
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"2 FCC Test Report of E397Bu-501 ;ﬁ?

HUAWEl FCC ID: QISE397BU-501 Y e

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -17.24 dBm

Ref 35 dBm Att 50 dB SWT 70 ms 2.732371795 GHz

Offget 1044 dB

30
|
20
uax]
LVL
10
-0
--10

D1 713 Bm

R [
L0 Mwwv koA T oA LAt ool e oo

Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
END
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= = FCC Test Report of E397Bu-501 IISNRA
HUAWEl  FCC ID: QISE397BU-501 NS TmmNG.

Appendix F

Radiated spurious emission
According to FCC Part 2.1053& Part 22.917
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= = FCC Test Report of E397Bu-501 IISNRA
HUAWEl FCC ID: QISE397BU-501 S T

GPRS 850
(9kHz~30MHz)

I Level in dBm

-10 t t t +— t t t t t t t t |
9k 40k 60 100k 200k 600k ™ 2M  5M 10M15M 20M  30M
Frequency in Hz

(30MHz~3GHz)

3O:Level indBm

207

101

101

-20T

-30T

40T

-50

-60

-70T

-80T

90T

-100 t t L — t t t t t L — t t !
30M 50 60 80 100M 200 300 400 500 800 1G 2G 3G

Frequency in Hz
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= = FCC Test Report of E397Bu-501 IISNRA
HUAWEl FCC ID: QISE397BU-501 S T

(3GHz~18GHz)

30T Level indBm

201

T

101

10t

20T

-30T

40T

-50T

-607

-70

-80

90T

-100 t t t t t t t t t t t t t t 1

Frequency in GHz

EDGE 850
(9kHz~30MHz)

Level indBm

-101

201

-30T

40T

50T

60T

-70T

-80T

90T

-100 t t t — t t t t t t t t |
9k 40k 60 100k 200k 600k 1™ 2M  5M 10M 15M 20M  30M

Frequency in Hz
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= = FCC Test Report of E397Bu-501 Jac-NMRA

N RS

HUAWEl  FCC ID: QISE397BU-501 {""4,/,,’,_?}‘\9‘\ TESTING

(30MHZz~3GHz)

30: Level in dBm

201

T

101

-100 - — - - - - — - - i
30M 50 60 80 100M 200 300 400 500 800 1G 2G 3G

Frequency in Hz

(3GHZz~18GH?z)

30:Level indBm

207

Frequency in GHz
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= = FCC Test Report of E397Bu-501 IISNRA
HUAWEl FCC ID: QISE397BU-501 S T

WCDMA Band V
(9KHz~30MHz)

Level indBm

101

201

304

401

50T

60T

-70T

80T

90T

-100 t t t +— t t t t t t t t |
9k 40k 60 100k 200k 600k 1™ 2M  5M 10M 15M 20M  30M

Frequency in Hz

(830MHz~3GHz)
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o

[ LevelindBm

207
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20T
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40T

-50

-60

-70T

-80T

-100 t t L — t t t t t L — t t !
30M 50 60 80 100M 200 300 400 500 800 1G 2G 3G

Frequency in Hz
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= = FCC Test Report of E397Bu-501 IISNRA
HUAWEl FCC ID: QISE397BU-501 S T

(3GHz~18GHz)

0T
| LevelindBm

20T

-30T

40T

50T

-60T

-70T

-80T

90T

-100 t t t t t t t t t t t t t t 1

Frequency in GHz

HSDPA Band V
(9KHz~30MHz)

Level indBm
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Frequency in Hz
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= = FCC Test Report of E397Bu-501 Jac-NMRA

R

HUAWEl  FCC ID: QISE397BU-501 ""'4,/,,’,_?}‘\“\‘\ TESTING

(30MHz~3GHz)

30: Level indBm

201

T

101

-100 - — - - - - — - - i
30M 50 60 80 100M 200 300 400 500 800 1G 2G 3G

Frequency in Hz

(3GHz~18GHz)

o

T Levelin dBm

Frequency in GHz
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= = FCC Test Report of E397Bu-501 IISNRA
HUAWEl FCC ID: QISE397BU-501 S T

HSUPA Band V
(9KHZz~30MH?z)

Level indBm
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20T
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= = FCC Test Report of E397Bu-501 Jac-NMRA
HUAWE FCC ID: QISE397BU-501 s e

(3GHz~18GHz)

0T
| LevelindBm

101

20T

-30T

40T

50T
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-70T
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90T
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Frequency in GHz

END
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) @ FCC Test Report of E397Bu-501 ;@;{g@

HUAWEl FCC ID: QISE397BU-501 Y e

Appendix G

Frequency Stability
According to FCC Part 2.1055& Part 22.355
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¥ FCC Test Report of E397Bu-501 flac-MrRA
Huawel FCC ID: QISE397BU-501 P

TESTING

Frequency Error vs. Temperature:

Test RF Volt. Temp. Freq. Error | Freq. vs. Freq. vs. Limit Verdict
Mode Ch. [Hz] rated 20 °C [ppm]
[Ppm] [Ppm]
™ 1 M 100% -30 °C 13 0.0155 - 2.5 Pass
-20 °C 16 0.0191 - 2.5 Pass
-10 °C -15 -0.0179 - 2.5 Pass
0°C 9 0.0108 - 2.5 Pass
10 °C 18 0.0215 - 2.5 Pass
20 °C -12 -0.0143 - 2.5 Pass
30 °C -14 -0.0167 - 2.5 Pass
40 °C 11 0.0131 — 2.5 Pass
50 °C 17 -0.0203 -—- +2.5 Pass
™ 2 M 100% -30 °C 11 0.0131 - 2.5 Pass
-20 °C -12 -0.0143 --- 2.5 Pass
-10 °C 15 0.0179 - 2.5 Pass
0°C -17 -0.0203 - 2.5 Pass
10 °C 12 0.0143 — 2.5 Pass
20 °C 14 0.0167 - 2.5 Pass
30 °C -8 -0.0096 - 2.5 Pass
40 °C 11 0.0131 - 2.5 Pass
50 °C 13 0.0155 - 2.5 Pass
™ 3 M 100% -30 °C 9 0.01076 - 2.5 Pass
-20 °C 11 0.013152 - 2.5 Pass
-10 °C -13 -0.01554 - 2.5 Pass
0°C 12 0.014347 - 2.5 Pass
10 °C -18 -0.02152 - 2.5 Pass
20 °C -17 -0.02033 - 2.5 Pass
30 °C -12 -0.01435 - 2.5 Pass
40 °C 13 0.015543 - 2.5 Pass
50 °C -14 -0.01674 --- 2.5 Pass
Report No: Confidential Information of Huawei. Page2, Total3
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¥ FCC Test Report of E397Bu-501 %
HuAwel FCC ID: QISE397BU-501 Yy s
Frequency Error vs. Voltage:
Test RF Temp. | Volt. Freq. Freq. vs. Freq. vs. Limit Verdict
Mode Ch. Error [HZ] | rated 20 °C [ppm]
[Ppm] [Ppm]
™ 1 M 20 °C 85 % 19 0.0227 - +2.5 Pass
100 % 18 0.0215 - 2.5 Pass
115 % 11 0.0131 -—- +2.5 Pass
™ 2 M 20 °C 85 % -9 -0.0108 - 2.5 Pass
100 % -13 -0.0155 - 2.5 Pass
115 % 14 0.0167 - 2.5 Pass
™ 3 M 20 °C 85 % -15 -0.01793 - 2.5 Pass
100 % 19 0.022716 - 2.5 Pass
115 % -14 -0.01674 - 2.5 Pass
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